TENDER NOTICE

For Round the clock Operation & Comprehensive Annual Maintenance
For 2 x 200KLD Fluidised Media Reactor(FMR) based Sewage
Treatment Plant at

Indian Institute of Information Technology, Allahabad

Page 1 of 24




g R G- Weifiia! G, SaEee

=/ | = Indian Institute of Information Technology, Allahabad

?%,,E.. ,5 An Institute of National Importance by Act of Parliament
ki_fwﬁ{;g; P Deoghat, Jhalwa, Allahabad-211015 (U.P.) INDIA
Mg K

Ph.: 0532-2922025, 2922067, Fax : 0532-2430006, Web : www.iiita.ac.in, E-mail : contact@iiita.ac.in

Ref. No. T IIT-A/T.N./FIP/56/1235/2018
Date: 15/05/2018

TENDER NOTICE

Sealed tenders on behalf of IIIT-A under two bid system are invited from
experienced Manufacturer/Firms/Agencies/contractors for Round the Clock
[...]
document forms. He may be either the Principal Officer or the duly authorized
representative in which case, the Bidder shall submit a certificate of authority. All
certificates and documents (including any clarifications sought and any subsequent
correspondences) shall, be furnished and signed by such representative or the
Principal Officer.

30.The Bidder shall sign its bid with the exact name of the concern to which the
contract is to be awarded.

31.The Bid document filed by the bidder shall be typed or written in indelible ink.

32.1t will be the sole responsibility of the bidder alone to execute the entire contract on
its award. No subcontracting, in any form will be permitted.

33.The bidder must obtain for himself on his own responsibility and at his own
expenses, all the information which may be necessary for the purpose of filling the

Page 4 of 24 g/\/ _




tender and for entering into a contract for the execution of the same and must
inspect and examine the site of work and acquaint himself with all local laws,
regulations and practice.

34.The High Court, Allahabad will have exclusive jurisdiction to determine any
proceeding in relation to this contract.

35.Making misleading or false representation in the bid document will lead to
disqualification of the Bidder at any stage.

36.Where the bid has been signed by the Authorized Representative on behalf of the
concern, the bidder shall submit a Certificate of Authority and any other document
consisting of adequate proof of the ability of the signatory to bind the bidder to the
contract. (Contractee may out rightly reject any bid not supported by adequate proof
of the signator's authority).

Read and accepted.

Signature and stamp of
Bidder or Authorized Signatory

Page 5 of 24



Qualifying /Eligibility criteria along with terms &
Conditions:

. Any Bidder (Service Providing Company) who has the minimum experience
of 3 years in providing same kind of service for FMR based Technology (STP)
can submit their bid for this Tender.

. It is mandatory for the participant to submit the following document.

a. Certified Copy of experience letters of minimum 3 years or more,

issued by the Government Ministries/Departments/Public Sector
Companies/Reputed Government Institution/reputed corporate
organization/ multinational companies shall be attached with bid
document related to FMR technology based STP of minimum 200KL

P.F. & E.S.I. Registration

Copy of PAN /TAN/GST, etc as applicable.

Certified Copy of Audited Profit and Loss for last 3 years.

Detailed experience certificates for last 3 years related to total waste
water solutions or operation and maintenance of all types of STP.

oo

. The tenderer shall submit a declaration that, the price/rate submitted

is “UNCONDITIONAL”.

. The Earnest money should be deposited into the Institute's bank account as

mentioned in Annexure-1 through RTGS/NEFT and the receipt of the same

is to be attached with the tender document.

. Registration: The bidder should be Income tax payer and should be registered

with GST Department and also registered under the Employees Provident Fund

Organization, Employees State Insurance Corporation.

. Turnover: The bidder should have minimum turnover of Rs.30 lakh,in the
Financial Year 2016-17; or a cumulative total of 80 Lakhs ifl) three-Fiancial

Years - 2014-15; 2015-16; 2016-17. Qi/

. The bidder should have minimum experience of 3 years in the field” of FMR

technology based STP maintenance or STP construction -er~ Sewerage tanks

construction or any other related area. The decision of Tender Committee in this

regard shall be final and binding to all bidders. Attached supporting document for

evaluation.

. Bidders may undertake inspection of the premises to assess the quantum of work

involved before submitting bids. Once the tender is submitted, it will be presumed

that the bidder has seen and understood the complete work involved for each of

the system.

. The STP operators shall be suitably qualified and the Vendor shall submit a

record of their Bio Data and Credentials with Engineer In-Charge, IIITA before

commencement of their work in IIITA.

10. The successful bidder/ Vendor shall sign a MOU with IIITA within 7 days of

award of work order.

11. If tenders are not accompanied with receipt of EMD shall not be considered and

summarily rejected. EMD of successful tenderer shall be retained and dealt as per
the contract; while EMD of unsuccessful tenderers shall be refunded into their
bank account in due course without any interest.

Page 6 of 24



12. The tenderer shall submit the original tender document duly signed and
stamped on each paper as a token of acceptance of all terms and conditions
and scope of work as given.

13. The rates in the tender shall be valid up to 90 days from the date of opening of
the tenders. The rates shall be inclusive of all taxes etc as applicable during the
contract period. Any increase or decrease in statutory payments during the
contract period will be reimbursed /deducted by the Institute on production of
evidence.

14. The Performance Security Deposit shall be 10% of the contract value and shall
be deposited into the institute's bank account as mentioned in Annexure-1 which
will be interest free.

15. Tenderers are requested to provide their complete bank account details
with IFSC code and address of branch office for refund of EMD fee and/or
performance security deposit through RTGS/NEFT.

16. The payment will be made on quarterly basis after the submission of the bill and
completion of work. The deduction of TDS etc will made as per rules and rates
applicable.

17. Agency will pay their employee wages from 15t to 10th of every month as per
minimum wages act for Central Government amended from time to time.
The payment should be released in the bank accounts of the workers. Copy
of payment will be shown if asked for verification

18. The Institute reserves the right to accept or reject any or all the tenders, wholly
or partly without assigning any reason whatsoever.

19. The period of contract shall be initially for 12 months from the date of
start. However, Institute will have right to terminate the contract by giving
one month notice or increase the duration as per Institute requirement.

20.If any damage is done to the Institute’s installation by the Contractor’s
Labours, the same shall be recovered from the Contractor. Therefore proper
care must be taken and experienced /qualified persons should be deputed on
the job to ensure safety of the man and materials. The suitable penalty shall
be imposed on any misconduct default, damages caused to the Institute due
to negligence of contractor.

21. Any deviation from scope of work (Annexure-IV) and contract term and condition
will be treated as breach of contract and all disputes or difference whatsoever
arising between the parties out of relating to this contract or breach there off shall
be settled by Director, IIIT-A, who will decide the dispute and whose decision
shall be final and binding on both the parties. Regarding jurisdiction of court, the
Allahabad court will have jurisdiction.

22. Force majeure conditions shall be applicable.

23. In addition of above terms and Conditions, general conditions of Electricity act
and safety rules, manpower deployment rules etc will be applicable.

24. The detailed scope for work is as per Annexure- ( IV ) J

-

Page 7 of 24



N =

2 5 [P 3

Annexure-1
Technical Bid

(On letter head of the Firm & in a separately sealed envelope)
PROFORMA FOR APPLICATION

Name of the fIrm: - ..oo.ovo. . bssiminms i dsimms e i i
AdAress Of the FITTIi-. ... ... . . e i e s s b e SRS G5 6§ F i SN s A A S R A

Phone Number (With Code):- ...ocoiiviiiiiiiiiiinnn
Proprietor’s Name: - ........... somssssuenssmssasssmmimessssmmssos
Address of Proprietor: - .......ccooiiiiiiiiiiiiiiiiniiiieens
Proprietor’s Phone NO. - ...o.civiiiiininiiiiiniiiiin e asiiees
Details of the firm:-
(a)Date from which the firm is operating: - .........c..cciiniiis
(b)Turnover of the firm during: - FY 2014-15 (Rs.)...coveiiiiiniinnnn.
FY 2015-16 (RS.).iveiiiiiiiiiiinnan,
FY 2016-17 (RS.).ceeriiiiiiiiiiniins
(Please attach documentary evidence)
(c) PAN No. - i
(d) GSTIN No. iensummimmesnsasssmss
Details of Bank account for returned of EMD and/or Performance Security

E.M.D.: EMD fee should be directly transfer into the bank account(IIITA General AC)
of Indian Institute of Information Technology Allahabad through RTGS/NEFT and
the tender document should be accompanied with the transaction receipt of
RTGS/NEFT (Any bid without EMD fee receipt will not be considered). EMD receipt
should be enclosed with the Technical Bid document in a separate envelop.

The detail of institute's Bank account is as below;

Bank's Name: Indian Overseas Bank, 61, M.G. Marg, Civil Lines, Allahabad
Account Name: IIITA General Account

Account No.: 035001000060976 —

IFSC Code: IOBAO0O0O0350

Amount of EMD as below: —
Sl. e — Transaction
No Description EMD Amount No. & Date

Round the clock Operation & Comprehensive Annual
Maintenance for 2 x 200KLD Sewerage Treatment
Plant Fluidized Media Reactor (FMR) based| Rs.40,000/-
Technology installed at Indian Institute of
Information Technology, Allahabad.

Page 8 of 24




Undertaking

I/We declare that no contract awarded to me/us has been cancelled during the
period of past three years due to my fault/negligence.

Note: Any suppression of material facts or discrepancy in this respect will lead to
disqualification of the tender or later on.

I/We certify that all the terms and conditions of the tender documents are
acceptable to me/us.

Yours faithfully,

(Stamp & Signature of bidder / Authorized Signatory)

Page 9 of 24



Financial Bid

(On letter head of the Firm & in a separately sealed envelope)

Annexure-II

Per
Sl . " " Month | Amount
No. Description of items Unit | Qty. Unit (Rs.)
Rate
1. | Charges for Round the clock Operation | Sets | 2.0

and Comprehensive Annual Maintenance
Services of 200 KLD FMR Based Sewage
Treatment Plant installed at Indian
Institute of Information Technology-
Allahabad Detailed list of equipments is
enclosed as Annexure —-A and scope as
Annexure-IV

Total Amount Rs.

Taxes if any-

Grand Total-

Page 10 of 24




ANNEXURE -A

List of equipments of 2 x 200LKD FMR Based Sewage Treatment Plant, Installed at

IIITA

Sl.
No.

Description of Items

Unit

Qty.

Lz

Package Sewage Treatment Plant using Fluidised Media Reactor
(FMR) Technology of Capacity 200KLD having Design flow 8.10
Cubic Metre per hour and operating for 24Hours.

Set

2.0

Bar Screen Chamber (civil construction) having 10mm screen of
IEI

No.

1.0

Equalization Tank (RCC underground construction)

No.

1.0

Raw Sewage feed pumps of designed capacity 200 cubic
metre/day, 8.33 cubic metre /hour, head 10 mwc,Suction head
2 mwc, Motor, 3HP and 2900 RPM, Centrifugal non-
submersible type . Make Johnson/Kirloskar/Equivalent

No.

4.0

FMR (Reaction Tank 1 + Reaction Tank2 + Lamella Zone +
Chlorine contact tank) Tank with Media (M.S. Construction)
with One lot of diffusers, Total no. of Lamella Plates — 1 Lot,
Size of FMR is 11.6M X 2.5M and height 2.5M, Volume of FMR
Media is 4 Cubic Metre.

No.

2.0

Air Blower of designed capacity 250 cubic metre/hrs. and head
0.37 Kg/sq cm, Make Everest/Equivalent

No.

4.0

Filter Feed pumps of designed capacity of 200 Cubic Metre
/Day, 8.5 Cubic metre /Hr. , Head 20M, Motor 3.0HP and 2900
RPM, Centrifugal non-submersible type , Make — Johnson/
Kirloskar/Equivalent

No.

4.0

Sludge Holding Tank 200KL(Civil Construction )

No.

1.0

Chlorination Zone (should have 30 minutes residence time)
having chlorine dosing system (10-50PPM @100% Conc.
NaOCl), Dosing Tank (HDPE) Capacity 100Litres, Pump capacity
6.25 LPH and Chemical required per day @ 5% conc. is 20 Kg.

No.

2.0

10.

Multigrade Sand Fiiter of Model MGF -1000 of Dia 1000mm
having back wash flow rate 20 Cubic Metre/hr.

No.

2.0

11.

Activated Carbon Filter model ACF-1400 of Dia 1400mm
having back wash flow rate 10 Cubic Metre.

No.

2.0

12.

Set of necessary valves, Instruments, gauges, piping etc. of
crane/eqv. H Guru / Eqv. Jindal /Eqv. respectively

Lot

2.0

Electrical Control Panel having MCC for the following drives

Sewage Transfer Pumps

Blowers

‘Mud feed Pumps

Dosing pumps

| E.ﬂ‘o o v |

Set

2.0

Treated Water Collection Tank( RCC underground
Constructed)

No.

1.0

Page 11 of 24




Annexure-III

GENERAL TERMS AND CONDITIONS OF THE TENDER

No alteration should be made in any of the terms and conditions of the bid
document by scoring out. In the submitted bid, no variation in the
conditions shall be admissible. Bids not complying with the terms and
conditions listed in this section are liable to be ignored.

Every bidder shall deposit an EMD amount of Rs.40, 000/- in the form of
online transaction into the institute's bank account. Receipt of online
transaction of said amount as EMD should be enclosed with technical bid
document. Any bid not accompanied with the receipt of EMD will be
summarily rejected. EMD amount will be forfeited, if the successful bidder
fails to accept the award of work within the time fixed by the Contractee
and/or to sign the contract on terms contained in the bid document and/or
failing to furnish the Performance Security deposit receipt. The EMD of the
successful bidder will be refunded only after the furnishing of valid
Performance security deposit. For the other Bidders, the EMD will be
returned into the bank account as provided by them within 15 days of the
completion of the evaluation of bids and issuance of work order. No interest
will be paid on this deposit.

The successful bidder will be required to deposit a Performance Security
@ 10% of the value of the contract as a security for due fulfilment of
the contract into the institute's bank account through RTGS/NEFT as
mentioned in the annexure-1. It should be valid till the expiry of three
months after the date of completion of contract period. The bank guarantee
must be submitted within 21 days from date of issue of work order. This
security shall be liable to forfeiture in the event of any breach or non-
observance of the terms of the contract by the bidder during the pendency
of the contract.

No bid will be considered unless and until all the pages/documents
comprising the Bid are properly signed and stamped by the person/s
authorized to do so.

In the event of bid being accepted, it will be converted into a contract, which
will be governed by the terms and conditions given in the bid document.
The instructions to bidders shall also form part of the contract.

The terms and conditions of contract given along with the Instructions to

Page 12 of 24 %_/



10.

11.

12.

13.

14.

15.

16.

17.

Bidders should be signed and returned in the envelope while submitting
bid, otherwise the tender will be rejected.

All above conditions will be enforced, unless written order of Contractee is
obtained relaxing any specific conditioning any specific instance.

The Contractee does not bind itself to accept the lowest tender and reserves
to itself the right to reject any or all tenders without assigning any reason,
whatsoever.

Any change in the constitution of the concern of the Contractor shall be
notified forthwith by the Contractor in writing to the Contractee and such
change shall not relieve any former member of the concern from any liability
under the contract. No new person shall be accepted into the concern by
the Contractor in respect of this contract unless he/they agree to abide by
all the terms and conditions of the contract.

Bid: The tenders are to be submitted in two part viz. "Technical Bid" and
"Commercial Bid" in two separate sealed envelopes separately. The
commercial bid will be opened only after acceptance of "Technical Bid".
Based on the evaluation of the technical bid submitted by the tenderer, the.
Committee would shortlist, the tenderers. The shortlisted tenderers may be